

Cisplatin: Drug information

Copyright 1978-2017 Lexicomp, Inc. All rights reserved.

(For additional information [see "Cisplatin: Patient drug information"](#) and [see "Cisplatin: Pediatric drug information"](#))

For abbreviations and symbols that may be used in Lexicomp ([show table](#))

ALERT: US Boxed Warning

Experienced physician:

Cisplatin should be administered under the supervision of a qualified physician experienced in the use of cancer chemotherapeutic agents. Appropriate management of therapy and complications is possible only when adequate diagnostic and treatment facilities are readily available.

Renal toxicity:

Cumulative renal toxicity associated with cisplatin is severe. Other major dose-related toxicities are myelosuppression, nausea, and vomiting.

Ototoxicity:

Ototoxicity, which may be more pronounced in children, and is manifested by tinnitus or loss of high frequency hearing and, occasionally, deafness, is significant.

Hypersensitivity reactions:

Anaphylactic-like reactions have occurred. Facial edema, bronchoconstriction, tachycardia, and hypotension may occur within minutes of cisplatin administration. Epinephrine, corticosteroids, and antihistamines have been effectively employed to alleviate symptoms.

Medication safety:

Exercise caution to prevent inadvertent cisplatin overdose. Doses greater than 100 mg/m²/cycle once every 3 to 4 weeks are rarely used. Care must be taken to avoid inadvertent cisplatin overdose due to confusion with carboplatin or prescribing practices that fail to differentiate daily doses from total dose per cycle.

Brand Names: Canada Cisplatin Injection; Cisplatin Injection BP; Cisplatin Injection, Mylan STD

Pharmacologic Category Antineoplastic Agent, Alkylating Agent; Antineoplastic Agent, Platinum Analog

Dosing: Adult VERIFY ANY CISPLATIN DOSE EXCEEDING 100 mg/m² PER COURSE.

Pretreatment hydration with 1 to 2 L of IV fluid is recommended. Cisplatin is associated with a high emetic potential; antiemetics are recommended to prevent nausea and vomiting (Basch 2011; Roila 2016).

Bladder cancer, advanced: IV: 50 to 70 mg/m² every 3 to 4 weeks; heavily pretreated patients: 50 mg/m² every 4 weeks

Ovarian cancer, metastatic: IV:

Single agent: 100 mg/m² every 4 weeks

Combination therapy: 75 to 100 mg/m² every 4 weeks or (off-label dosing) 75 mg/m² every 3 weeks (Ozols 2003)

Intraperitoneal (off-label route): 100 mg/m² on day 2 of a 21-day treatment cycle (in combination with IV and intraperitoneal paclitaxel) for 6 cycles (Armstrong 2006)

Testicular cancer, metastatic: IV: 20 mg/m²/day for 5 days repeated every 3 weeks (in combination with bleomycin and etoposide) (Cushing 2004; Saxman 1998)

Testicular germ cell tumor, malignant (off-label dosing): IV: 25 mg/m² on days 2 to 5 every 3 weeks (in combination with paclitaxel and ifosfamide) for 4 cycles (Kondagunta 2005) **or** 20 mg/m² on days 1 to 5 every 3 weeks (in combination with bleomycin and etoposide) for 4 cycles (Nichols 1998) **or** 20 mg/m² on days 1 to 5 every 3 weeks (in combination with etoposide and ifosfamide) for 4 cycles (Nichols 1998)

Breast cancer, triple-negative (off-label use): IV: Neoadjuvant therapy (single agent): 75 mg/m² on day 1 every 3 weeks for 4 cycles (Silver 2010). Additional data may be necessary to further define the role of cisplatin in this setting.

Cervical cancer (off-label use): IV: 75 mg/m² on day 1 every 3 weeks (in combination with fluorouracil and radiation) for 3 cycles (Morris 1999) **or** 70 mg/m² on day 1 every 3 weeks for 4 cycles (in combination with fluorouracil; cycles 1 and 2 given concurrently with radiation) (Peters 2000) **or** 50 mg/m² on day 1 every 4 weeks (in combination with radiation and fluorouracil) for 2 cycles (Whitney 1999)

Endometrial carcinoma, recurrent, metastatic, or high-risk (off-label use): IV: 50 mg/m² on day 1 every 3 weeks (in combination with doxorubicin ± paclitaxel) for 7 cycles or until disease progression or unacceptable toxicity (Fleming 2004)

Esophageal and gastric cancers (off-label uses): IV:

CF regimen: 100 mg/m² over 30 minutes on days 1 and 29 (preoperative chemoradiation; in combination with fluorouracil) (Tepper 2008)

ECF, ECX regimens: 60 mg/m² on day 1 every 21 days for up to 8 cycles in combination with epirubicin (E) and either fluorouracil (F) or capecitabine (X) (Cunningham 2008) **or**

ECF regimen: 60 mg/m² on day 1 every 21 days for 3 preoperative and 3 postoperative cycles in combination with epirubicin and fluorouracil (Cunningham 2006)

TCF or DCF regimen: 75 mg/m² on day 1 every 3 weeks (in combination with docetaxel and fluorouracil) until disease progression or unacceptable toxicity (Ajani 2007; Van Cutsem 2006)

Head and neck cancer (off-label use): IV:

Locally-advanced disease: 100 mg/m² every 3 weeks for 3 doses (with concurrent radiation) (Bernier 2004; Cooper 2004) **or** 75 mg/m² every 3 weeks (in combination with docetaxel and fluorouracil) for 4 cycles or until disease progression or unacceptable toxicity (if no disease progression after 4 cycles, chemotherapy was followed by radiation) (Vermorken 2007) **or** 100 mg/m² every 3 weeks (in combination with docetaxel and fluorouracil) for 3 cycles or until disease progression or unacceptable toxicity (chemotherapy was followed by chemoradiation) (Posner 2007)

Metastatic disease: 100 mg/m² every 3 weeks (in combination with fluorouracil and cetuximab) until disease progression or unacceptable toxicity or a maximum of 6 cycles (Vermorken 2008)

Hodgkin lymphoma, relapsed/refractory (off-label use): IV:

DHAP regimen: 100 mg/m² continuous infusion over 24 hours on day 1 for 2 cycles; median duration between cycle 1 and 2 was 16 days (in combination with dexamethasone and cytarabine) (Josting 2002)

ESHAP regimen: 25 mg/m²/day on days 1 to 4 (in combination with etoposide, methylprednisolone, and cytarabine) every 3 to 4 weeks for 3 or 6 cycles (Aparicio 1999)

Malignant pleural mesothelioma (off-label use): IV: 75 mg/m² on day 1 of each 21-day cycle (in combination with pemetrexed) (Vogelzang 2003) **or** 100 mg/m² on day 1 of a 28-day cycle (in combination with gemcitabine) (Nowak 2002) **or** 80 mg/m² on day 1 of a 21-day cycle (in combination with gemcitabine) (van Haarst 2002)

Multiple myeloma (off-label use): IV: VDT-PACE regimen: 10 mg/m²/day administered as a continuous infusion on days 1 to 4 of each cycle; repeat every 4 to 6 weeks (in combination with bortezomib, dexamethasone, thalidomide, doxorubicin, cyclophosphamide, and etoposide) (Lee 2003; Pineda-Roman 2008)

Non-Hodgkin lymphoma, relapsed/refractory: IV:

DHAP regimen: 100 mg/m² continuous infusion over 24 hours on day 1 every 3 to 4 weeks for 6 to 10 cycles (in combination with dexamethasone and cytarabine) (Velasquez 1988)

ESHAP regimen: 25 mg/m²/day continuous infusion over 24 hours on days 1 to 4 every 3 to 4 weeks for 6 to 8 cycles (in combination with etoposide, methylprednisolone, and cytarabine) (Velasquez 1994)

Non-small cell lung cancer (NSCLC; off-label use): IV: Note: There are multiple cisplatin-containing regimens for the treatment of NSCLC. Listed below are several commonly used regimens:

100 mg/m² on day 1 every 4 weeks (in combination with etoposide) for 3 to 4 cycles; (Arriagada 2004), or

100 mg/m² on day 1 every 4 weeks (in combination with vinorelbine) (Kelly 2001; Wozniak 1998), or

100 mg/m² on day 1 every 4 weeks (in combination with gemcitabine) (Comella 2000), or

80 mg/m² on day 1 every 3 weeks (in combination with gemcitabine) (Ohe 2007), or

75 mg/m² on day 1 every 3 weeks (in combination with pemetrexed) for up to 6 cycles or until disease progression or unacceptable toxicity (Scagliotti 2008)

Osteosarcoma (off-label use; combination chemotherapy): Adults < 30 years: IV: 60 mg/m²/day for 2 days on weeks 2, 7, 25, and 28 (neoadjuvant) or weeks 5, 10, 25, and 28 (adjuvant) in combination with methotrexate, leucovorin, doxorubicin, cyclophosphamide, bleomycin, and dactinomycin (Goorin 2003)

Penile cancer, metastatic (off-label use): IV: 25 mg/m² over 2 hours on days 1, 2, and 3 every 3 to 4 weeks (in combination with paclitaxel and ifosfamide) for 4 cycles (Pagliaro 2010)

Small cell lung cancer (off-label use): IV:

Limited-stage disease: 60 mg/m² on day 1 every 3 weeks for 4 cycles (in combination with etoposide and concurrent radiation) (Turrisi 1999)

Extensive-stage disease: 80 mg/m² on day 1 every 3 weeks (in combination with etoposide) for 4 cycles (Lara 2009) or a maximum of 8 cycles (Ihde 1994) **or** 60 mg/m² on day 1 every 4 weeks for 4 cycles (in combination with irinotecan) (Lara 2009)

Dosing: Pediatric

(For additional information [see "Cisplatin: Pediatric drug information"](#))

VERIFY ANY CISPLATIN DOSE EXCEEDING 100 mg/m² PER COURSE. Pretreatment hydration is recommended. . Cisplatin is associated with a high emetic potential; antiemetics are recommended to prevent nausea and vomiting (Dupuis 2011).

Germ cell tumors (off-label use; combination chemotherapy): IV: 20 mg/m²/day on days 1 to 5 or 100 mg/m² on day 1 of a 21-day treatment cycle (Pinkerton 1986)

Hepatoblastoma (off-label use; combination chemotherapy): IV: 80 mg/m² continuous infusion over 24 hours on day 1 of a 21-day treatment cycle (Pritchard 2000)

Medulloblastoma (off-label use; combination chemotherapy): IV: 75 mg/m² on either day 0 or day 1 of each chemotherapy cycle (Packer 2006)

Neuroblastoma, high-risk (off-label use; combination chemotherapy): IV: 50 mg/m²/day on days 0 to 3 of a 21-day cycle (cycles 3 and 5) (Naranjo 2011) **or** 50 mg/m²/day on days 1 to 4 (cycles 3, 5, and 7) (Kushner 1994)

Osteosarcoma (off-label use; combination chemotherapy): IV: 60 mg/m²/day for 2 days on weeks 2, 7, 25, and 28 (neoadjuvant) or weeks 5, 10, 25, and 28 (adjuvant) in combination with methotrexate, leucovorin, doxorubicin, cyclophosphamide, bleomycin, and dactinomycin (Goorin 2003)

Dosing: Geriatric Refer to adult dosing. Select dose cautiously and monitor closely in the elderly; may be more susceptible to nephrotoxicity and peripheral neuropathy.

Dosing: Renal Impairment **Note:** The manufacturer(s) recommend that repeat courses of cisplatin should not be given until serum creatinine is <1.5 mg/dL and/or BUN is <25 mg/dL and use is contraindicated in preexisting renal impairment. The following adjustments have been recommended.

Aronoff 2007:

CrCl 10 to 50 mL/minute: Administer 75% of dose

CrCl <10 mL/minute: Administer 50% of dose

Hemodialysis: Partially cleared by hemodialysis

Administer 50% of dose posthemodialysis

Continuous ambulatory peritoneal dialysis (CAPD): Administer 50% of dose

Continuous renal replacement therapy (CRRT): Administer 75% of dose

Janus 2010: Hemodialysis: Reduce initial dose by 50%; administer post hemodialysis or on nondialysis days.

Kintzel 1995:

CrCl 46 to 60 mL/minute: Administer 75% of dose

CrCl 31 to 45 mL/minute: Administer 50% of dose

CrCl <30 mL/minute: Consider use of alternative drug

Dosing: Hepatic Impairment There are no dosage adjustments provided in the manufacturer's labeling. However, cisplatin undergoes nonenzymatic metabolism and predominantly renal elimination; therefore, dosage adjustment is likely not necessary.

Dosing: Obesity *ASCO Guidelines for appropriate chemotherapy dosing in obese adults with cancer:* Utilize patient's actual body weight (full weight) for calculation of body surface area- or weight-based dosing, particularly when the intent of therapy is curative; manage regimen-related toxicities in the same manner as for nonobese patients; if a dose reduction is utilized due to toxicity, consider resumption of full weight-based dosing with subsequent cycles, especially if cause of toxicity (eg, hepatic or renal impairment) is resolved (Griggs 2012).

Dosage Forms Excipient information presented when available (limited, particularly for generics); consult specific product labeling.

Solution, Intravenous:

Generic: 50 mg/50 mL (50 mL); 100 mg/100 mL (100 mL); 200 mg/200 mL (200 mL)

Solution, Intravenous [preservative free]:

Generic: 50 mg/50 mL (50 mL); 100 mg/100 mL (100 mL); 200 mg/200 mL (200 mL)

Generic Equivalent Available (US) Yes

Administration Cisplatin is associated with a high emetic potential; antiemetics are recommended to prevent nausea and vomiting (Basch 2011; Dupuis 2011; Roila 2016). Pretreatment hydration with 1 to 2 L of fluid is recommended prior to cisplatin administration; adequate post hydration and urinary output (>100 mL/hour) should be maintained for 24 hours after administration.

IV: Infuse over 6 to 8 hours (according to the manufacturer's labeling); has also been infused (off-label rates) over 30 minutes to 3 hours, at a rate of 1 mg/minute, or as a continuous infusion; infusion rate varies by protocol (refer to specific protocol for infusion details). Do not administer as a rapid IV injection. Also refer to specific protocol for information regarding recommended concomitant hydration and diuretics.

Intraperitoneal (off-label route): Solution was prepared in warmed saline and infused as rapidly as possible through an implantable intraperitoneal catheter (Armstrong 2006).

Needles or IV administration sets that contain aluminum should not be used in the preparation or administration; aluminum may react with cisplatin resulting in precipitate formation and loss of potency.

Vesicant (at higher concentrations); ensure proper needle or catheter placement prior to and during infusion; avoid extravasation.

Extravasation management: If extravasation occurs, stop infusion immediately and disconnect (leave cannula/needle in place); gently aspirate extravasated solution (do **NOT** flush the line); initiate sodium thiosulfate antidote; elevate extremity.

Sodium thiosulfate 1/6 M solution: Inject 2 mL into existing IV line for each 100 mg of cisplatin extravasated; then consider also injecting 1 mL as 0.1 mL subcutaneous injections (clockwise) around the area of extravasation, may repeat subcutaneous injections several times over the next 3 to 4 hours (Ener 2004).

Dimethyl sulfoxide (DMSO) may also be considered an option: Apply to a region covering twice the affected area every 8 hours for 7 days; begin within 10 minutes of extravasation; do not cover with a dressing (Perez Fidalgo 2012).

Hazardous Drugs Handling Considerations

Hazardous agent (NIOSH 2016 [group 1]).

Use appropriate precautions for receiving, handling, administration, and disposal. Gloves (single) should be worn during receiving, unpacking, and placing in storage.

NIOSH recommends double gloving, a protective gown, ventilated engineering controls (a class II biological safety cabinet or a compounding aseptic containment isolator), and closed system transfer devices (CSTDs) for preparation. Double gloving, a gown, and (if dosage form allows) CSTDs are required during administration (NIOSH 2016).

Use

Bladder cancer, advanced: Treatment (as a single agent) of advanced bladder cancer (transitional cell) in patients who are no longer candidates for local therapy including surgery and/or radiation therapy

Ovarian cancer, metastatic: Treatment of metastatic ovarian cancer (in combination with other chemotherapy agents) in patients who have previously received appropriate surgery and/or radiation therapy, or as a single agent for refractory tumors in patients who have not previously received cisplatin

Testicular cancer, metastatic: Treatment of metastatic testicular cancer (in combination with other chemotherapy agents) in patients who have previously received appropriate surgery and/or radiation therapy

Use: Off-Label

Breast cancer (triple-negative); Cervical cancer; Endometrial carcinoma, recurrent, metastatic, or high-risk; Germ cell tumors, malignant (pediatric); Esophageal cancer; Gastric cancer; Head and neck cancer (locally advanced disease); Head and neck cancer (metastatic disease); Hepatoblastoma (pediatric); Hodgkin lymphoma; Malignant pleural mesothelioma; Medulloblastoma (pediatric); Multiple myeloma; Neuroblastoma; Non-Hodgkin lymphoma, relapsed/refractory; Non-small cell lung cancer; Osteosarcoma; Penile cancer (metastatic); Small cell lung cancer (extensive-stage disease); Small cell lung cancer (limited-stage disease); Anal carcinoma (metastatic); Central nervous system tumors; Gestational trophoblastic disease (refractory); Hepatobiliary cancer; Melanoma (metastatic); Neuroendocrine tumors; Pancreatic cancer (advanced); Primary CNS lymphoma; Prostate cancer; Thymoma/thymic carcinoma; Unknown primary cancers

Medication Safety Issues

Sound-alike/look-alike issues:

CISplatin may be confused with CARBOplatin, oxaliplatin

Platinol may be confused with Patanol

High alert medication:

This medication is in a class the Institute for Safe Medication Practices (ISMP) includes among its list of drug classes which have a heightened risk of causing significant patient harm when used in error.

Geriatric Patients: High-Risk Medication:

Beers Criteria: Cisplatin is identified in the Beers Criteria as a potentially inappropriate medication to be used with caution in patients 65 years and older because of the potential to cause or exacerbate syndrome of inappropriate antidiuretic hormone secretion (SIADH) or hyponatremia; monitor sodium concentration closely when initiating or adjusting the dose in older adults (Beers Criteria [AGS 2015]).

Administration issues:

Cisplatin doses $>100 \text{ mg/m}^2$ once every 3 to 4 weeks are rarely used and should be verified with the prescriber.

Adverse Reactions

$>10\%$:

Central nervous system: Neurotoxicity (peripheral neuropathy is dose and duration dependent)

Gastrointestinal: Nausea and vomiting (76% to 100%)

Genitourinary: Nephrotoxicity (28% to 36%; acute renal failure and chronic renal insufficiency)

Hematologic & oncologic: Anemia ($\leq 40\%$), leukopenia (25% to 30%; nadir: Day 18 to 23; recovery: By day 39; dose related), thrombocytopenia (25% to 30%; nadir: Day 18 to 23; recovery: By day 39; dose related)

Hepatic: Increased liver enzymes

Otic: Ototoxicity (children 40% to 60%; adults 10% to 31%; as tinnitus, high frequency hearing loss)

1% to 10%: Local: Local irritation

<1%, postmarketing, and/or case reports: Alopecia (mild), ageusia, anaphylaxis, aortic thrombosis (Fernandes 2011), autonomic neuropathy, bradycardia (Schlumbrecht 2015), bronchoconstriction, cardiac arrhythmia, cardiac failure, cerebral arteritis, cerebrovascular accident, dehydration, diarrhea, extravasation, heart block, hemolytic anemia (acute), hemolytic-uremic syndrome, hiccups, hypercholesterolemia, hyperuricemia, hypocalcemia, hypokalemia, hypomagnesemia, hyponatremia, hypophosphatemia, hypotension, increased serum amylase, ischemic heart disease, leukoencephalopathy, Lhermitte's sign, myocardial infarction, neutropenic enterocolitis (Furonaka 2005), optic neuritis, pancreatitis (Trivedi 2005), papilledema, peripheral ischemia (acute), phlebitis (Tokuda 2014), reversible posterior leukoencephalopathy syndrome, seizure, SIADH, skin rash, tachycardia, tetany, thrombotic thrombocytopenic purpura, vision color changes, vision loss

Contraindications History of allergic reactions to cisplatin, other platinum-containing compounds, or any component of the formulation; preexisting renal impairment; myelosuppressed patients; hearing impairment

Warnings/Precautions

Concerns related to adverse effects:

- Bone marrow suppression: **[US Boxed Warning]: Myelosuppression is a major dose-related toxicity.**
- Extravasation: Cisplatin is a vesicant at higher concentrations, and an irritant at lower concentrations; ensure proper needle or catheter placement prior to and during infusion; avoid extravasation. Local infusion site reactions may occur; monitor infusion site during administration.
- Gastrointestinal events: **[US Boxed Warning]: Nausea and vomiting are dose-related toxicities.** Cisplatin is associated with a high emetic potential; antiemetics are recommended to prevent nausea and vomiting (Basch 2011; Dupuis 2011; Roila 2016). Nausea and vomiting are dose-related and may be immediate and/or delayed. Diarrhea may also occur.
- Hypersensitivity reactions: **[US Boxed Warning]: Anaphylactic-like reactions have been reported; may include facial edema, bronchoconstriction, tachycardia, and hypotension and may occur within minutes of administration. Symptoms may be managed with epinephrine, corticosteroids, and/or antihistamines.**
- Hyperuricemia: Hyperuricemia has been reported with cisplatin use, and is more pronounced with doses $>50 \text{ mg/m}^2$; consider antihyperuricemic therapy to reduce uric acid levels.
- Neurotoxicity: Severe (and possibly irreversible) neuropathies (including stocking-glove paresthesias, areflexia, and loss of proprioception/vibratory sensation) may occur with higher than recommended doses or more frequent administration; may require therapy discontinuation. Seizures, loss of motor function, loss of taste, leukoencephalopathy, and posterior reversible leukoencephalopathy syndrome (PRES [formerly RPLS]) have also been described.
- Ototoxicity: **[US Boxed Warning]: Ototoxicity, which may be more pronounced in children, is**

manifested by tinnitus and/or loss of high frequency hearing and occasionally deafness; may be significant. Ototoxicity is cumulative and may be severe. Audiometric testing should be performed at baseline and prior to each dose. Certain genetic variations in the thiopurine S-methyltransferase (TPMT) gene may be associated with an increased risk of ototoxicity in children administered conventional cisplatin doses (Pussegoda 2013). Controversy may exist regarding the role of TPMT variants in cisplatin ototoxicity (Ratain 2013; Yang 2013); the association has not been consistent across populations and studies. Children without the TPMT gene variants may still be at risk for ototoxicity. Cumulative dose, prior or concurrent exposure to other ototoxic agents (eg, aminoglycosides, carboplatin), prior cranial radiation, younger age, and type of cancer may also increase the risk for ototoxicity in children (Knight 2005; Landier 2014). Pediatric patients should receive audiometric testing at baseline, prior to each dose, and for several years after discontinuing therapy. An international grading scale (SIOP Boston scale) has been developed to assess ototoxicity in children (Brock 2012).

- Renal toxicity: **[US Boxed Warning]: Cumulative renal toxicity associated with cisplatin is severe.** Monitor serum creatinine, blood urea nitrogen, creatinine clearance, and serum electrolytes (calcium, magnesium, potassium, and sodium) closely. According to the manufacturer's labeling, use is contraindicated in patients with preexisting renal impairment and renal function must return to normal prior to administering subsequent cycles; some literature recommends reduced doses with renal impairment. Nephrotoxicity may be potentiated by aminoglycosides.
- Secondary malignancies: Secondary malignancies have been reported with cisplatin in combination with other chemotherapy agents.

Concurrent drug therapy issues:

- Drug-drug interactions: Potentially significant interactions may exist, requiring dose or frequency adjustment, additional monitoring, and/or selection of alternative therapy. Consult drug interactions database for more detailed information.

Special populations:

- Elderly: Select dose cautiously and monitor closely in elderly patients; they may be more susceptible to nephrotoxicity and peripheral neuropathy.

Other warnings/precautions:

- Medication safety (usual maximum dose per cycle): **[US Boxed Warning]: Doses >100 mg/m²/cycle (once every 3 to 4 weeks) are rare; verify with the prescriber. Exercise caution to avoid inadvertent overdose due to potential sound-alike/look-alike confusion between CISplatin and CARBOplatin or prescribing practices that fail to differentiate daily doses from the total dose per cycle.** At the approved dose, cisplatin should not be administered more frequently than once every 3 to 4 weeks.
- Experienced physician: **[US Boxed Warning]: Should be administered under the supervision of an experienced cancer chemotherapy physician. Adequate diagnostic and treatment facilities and appropriate management of potential complications should be readily available.**
- Hydration: Patients should receive adequate hydration, with or without diuretics, prior to and for 24 hours after administration; serum electrolytes, particularly magnesium and potassium, should be monitored and replaced as needed during and after therapy.

Metabolism/Transport Effects None known.

Drug Interactions

(For additional information: [Launch drug interactions program](#)) Lexicomp®

Alpha-Lipoic Acid: May diminish the therapeutic effect of CISplatin. *Risk C: Monitor therapy*

Aminoglycosides: CISplatin may enhance the nephrotoxic effect of Aminoglycosides. *Risk C: Monitor therapy*

BCG (Intravesical): Immunosuppressants may diminish the therapeutic effect of BCG (Intravesical). *Risk X: Avoid combination*

BCG (Intravesical): Myelosuppressive Agents may diminish the therapeutic effect of BCG (Intravesical). *Risk X: Avoid combination*

CloZAPine: Myelosuppressive Agents may enhance the adverse/toxic effect of CloZAPine. Specifically, the risk for neutropenia may be increased. *Risk C: Monitor therapy*

Coccidioides immitis Skin Test: Immunosuppressants may diminish the diagnostic effect of Coccidioides immitis Skin Test. *Risk C: Monitor therapy*

Deferiprone: Myelosuppressive Agents may enhance the neutropenic effect of Deferiprone. *Risk X: Avoid combination*

Denosumab: May enhance the adverse/toxic effect of Immunosuppressants. Specifically, the risk for serious infections may be increased. *Risk C: Monitor therapy*

Dipyron: May enhance the adverse/toxic effect of Myelosuppressive Agents. Specifically, the risk for agranulocytosis and pancytopenia may be increased *Risk X: Avoid combination*

Echinacea: May diminish the therapeutic effect of Immunosuppressants. *Risk D: Consider therapy modification*

Fingolimod: Immunosuppressants may enhance the immunosuppressive effect of Fingolimod.
Management: Avoid the concomitant use of fingolimod and other immunosuppressants when possible. If combined, monitor patients closely for additive immunosuppressant effects (eg, infections). *Risk D: Consider therapy modification*

Fosphenytoin-Phenytoin: Platinum Derivatives may decrease the serum concentration of Fosphenytoin-Phenytoin. *Risk C: Monitor therapy*

Leflunomide: Immunosuppressants may enhance the adverse/toxic effect of Leflunomide. Specifically, the risk for hematologic toxicity such as pancytopenia, agranulocytosis, and/or thrombocytopenia may be increased. Management: Consider not using a leflunomide loading dose in patients receiving other immunosuppressants. Patients receiving both leflunomide and another immunosuppressant should be monitored for bone marrow suppression at least monthly. *Risk D: Consider therapy modification*

Lenograstim: Antineoplastic Agents may diminish the therapeutic effect of Lenograstim. *Risk D: Consider therapy modification*

Loop Diuretics: May enhance the nephrotoxic effect of CISplatin. Loop Diuretics may enhance the

ototoxic effect of Cisplatin. *Risk C: Monitor therapy*

Natalizumab: Immunosuppressants may enhance the adverse/toxic effect of Natalizumab. Specifically, the risk of concurrent infection may be increased. *Risk X: Avoid combination*

Nivolumab: Immunosuppressants may diminish the therapeutic effect of Nivolumab. *Risk D: Consider therapy modification*

Ocrelizumab: May enhance the immunosuppressive effect of Immunosuppressants. *Risk C: Monitor therapy*

Palifermin: May enhance the adverse/toxic effect of Antineoplastic Agents. Specifically, the duration and severity of oral mucositis may be increased. Management: Do not administer palifermin within 24 hours before, during infusion of, or within 24 hours after administration of myelotoxic chemotherapy. *Risk D: Consider therapy modification*

Pimecrolimus: May enhance the adverse/toxic effect of Immunosuppressants. *Risk X: Avoid combination*

Promazine: May enhance the myelosuppressive effect of Myelosuppressive Agents. *Risk C: Monitor therapy*

Roflumilast: May enhance the immunosuppressive effect of Immunosuppressants. *Risk D: Consider therapy modification*

Sipuleucel-T: Immunosuppressants may diminish the therapeutic effect of Sipuleucel-T. *Risk C: Monitor therapy*

Tacrolimus (Topical): May enhance the adverse/toxic effect of Immunosuppressants. *Risk X: Avoid combination*

Taxane Derivatives: Platinum Derivatives may enhance the myelosuppressive effect of Taxane Derivatives. Administer Taxane derivative before Platinum derivative when given as sequential infusions to limit toxicity. *Risk D: Consider therapy modification*

Tertomotide: Immunosuppressants may diminish the therapeutic effect of Tertomotide. *Risk C: Monitor therapy*

Tofacitinib: Immunosuppressants may enhance the immunosuppressive effect of Tofacitinib. Management: Concurrent use with antirheumatic doses of methotrexate or nonbiologic disease modifying antirheumatic drugs (DMARDs) is permitted, and this warning seems particularly focused on more potent immunosuppressants. *Risk X: Avoid combination*

Topotecan: Platinum Derivatives may enhance the adverse/toxic effect of Topotecan. *Risk D: Consider therapy modification*

Trastuzumab: May enhance the neutropenic effect of Immunosuppressants. *Risk C: Monitor therapy*

Vaccines (Inactivated): Immunosuppressants may diminish the therapeutic effect of Vaccines (Inactivated). Management: Vaccine efficacy may be reduced. Complete all age-appropriate vaccinations at least 2 weeks prior to starting an immunosuppressant. If vaccinated during immunosuppressant therapy, revaccinate at least 3 months after immunosuppressant discontinuation. *Risk D: Consider therapy modification*

Vaccines (Live): Immunosuppressants may enhance the adverse/toxic effect of Vaccines (Live).

Immunosuppressants may diminish the therapeutic effect of Vaccines (Live). Management: Avoid use of live organism vaccines with immunosuppressants; live-attenuated vaccines should not be given for at least 3 months after immunosuppressants. *Risk X: Avoid combination*

Vinorelbine: CISplatin may enhance the adverse/toxic effect of Vinorelbine. Specifically, the combination may be associated with a higher risk of granulocytopenia. *Risk C: Monitor therapy*

Pregnancy Risk Factor D ([show table](#))

Pregnancy Implications Adverse effects have been observed in animal reproduction studies. Women of childbearing potential should be advised to avoid pregnancy during treatment. May cause fetal harm if administered during pregnancy.

Breast-Feeding Considerations Cisplatin is excreted in breast milk. Breast-feeding is not recommended by the manufacturer.

Dietary Considerations Some products may contain sodium.

Monitoring Parameters Renal function (serum creatinine, BUN, CrCl [baseline and before each cycle]); electrolytes (particularly calcium, magnesium, potassium, and sodium [baseline and before each cycle]); CBC with differential and platelet count (weekly); liver function tests (periodic); urine output, urinalysis; audiography (baseline and prior to each subsequent dose, and following treatment in children), neurologic exam (with high dose); monitor infusion site during infusion

Mechanism of Action Inhibits DNA synthesis by the formation of DNA cross-links; denatures the double helix; covalently binds to DNA bases and disrupts DNA function; may also bind to proteins; the *cis*-isomer is 14 times more cytotoxic than the *trans*-isomer; both forms cross-link DNA but cis-platinum is less easily recognized by cell enzymes and, therefore, not repaired. Cisplatin can also bind two adjacent guanines on the same strand of DNA producing intrastrand cross-linking and breakage.

Pharmacodynamics/Kinetics

Distribution: IV: Rapidly into tissue; high concentrations in kidneys, liver, ovaries, uterus, and lungs

Protein binding: >90% (O'Dwyer 2000)

Metabolism: Nonenzymatic; inactivated (in both cell and bloodstream) by sulfhydryl groups; covalently binds to glutathione and thiosulfate

Half-life elimination:

Children: Free drug: 1.3 hours; Total platinum: 44 hours

Adults: Initial: 14 to 49 minutes; Beta: 0.7 to 4.6 hours; Gamma: 24 to 127 hours (O'Dwyer 2000)

Excretion: Urine (>90%); feces (minimal)

Pricing: US

Solution (CISplatin Intravenous)

50 mg/50 mL (50 mL): \$21.66

100 mg/100 mL (100 mL): \$42.00

200 mg/200 mL (200 mL): \$86.64

Disclaimer: The pricing data provide a representative AWP and/or AAWP price from a single manufacturer of the brand and/or generic product, respectively. The pricing data should be used for benchmarking purposes only, and as such should not be used to set or adjudicate any prices for reimbursement or purchasing functions. Pricing data is updated monthly.

International Brand Names Abiplatin (IL, NZ, TW); Accocit (CR, DO, GT, HN, NI, PA, SV); Bioplatino (PE); Blastolem (CL, CO, CR, DO, GT, HN, NI, PA, SV); Blastolem RU (MX); Cesalin (BD, LK); Ciscan (ID); Cisly (LU); Cispatin (KR); Cisplan (KR); Cisplat (IN); Cisplatin (AU, ID, IN, NZ); Cisplatin Ebewe (HU); Cisplatin medac (LU); Cisplatin Teva (HU); Cisplatin-Ebewe (MY); Cisplatine-Lilly (LU); Cisplatino (CO, EC, PE); Cisplatinum Cytosafe-Delta West (LU); Cisplatyl (FR, KW, QA, SA); Cisteen (PH); Citoplatino (IT); Citoplax (BR); Cysplack (PH); Cytoplatin (LB); Elvecis (AR); Fangtan (CN); Incel (BR, PY); Kemocarb (VN); Kemoplat (IN, PH, SG, TW, UA); Lederplatin (DK); Noveldexis (CR, DO, GT, HN, MX, NI, PA, SV); Oncotin (PH); P&U Cisplatin (ZA); Placis (ES, JO, TH, TR); Platamine (AE, BH, CY, HR, IQ, IR, IT, JO, KW, LB, LY, OM, QA, SA, SY, YE); Platiblastin (CH, DE); Platicin (LK); Platidiam (BG, CZ, HN, HU, PL, RU); Platimit (HR); Platin (PH); Platinex (BD, HR, IT, LK); Platinol (AR, AT, BE, CH, EE, EG, FI, GR, LU, SE, UY); Platistil (PT); Platistin (FI, SE); Platistine (LU); Platol (ET); Platosin (GB, KR, MY, NL, PK, RO, TH); Platysan (UA); Randa (JP); Sicatem (PY); Sinplatin (BG, RO); Tecnoptatin (MX)

Use of UpToDate is subject to the [Subscription and License Agreement](#).

REFERENCES

1. Ajani JA, Moiseyenko VM, Tjulandin S, et al; V-325 Study Group. Quality of life with docetaxel plus cisplatin and fluorouracil compared with cisplatin and fluorouracil from a phase III trial for advanced gastric or gastroesophageal adenocarcinoma: the V-325 Study Group. *J Clin Oncol*. 2007;25(22):3210-3216. [PubMed 17664468]
2. American Geriatrics Society 2015 Beers Criteria Update Expert Panel. American Geriatrics Society 2015 updated Beers Criteria for potentially inappropriate medication use in older adults. *J Am Geriatr Soc*. 2015;63(11):2227-2246. doi:10.1111/jgs.13702. [PubMed 26446832]
3. Aparicio J, Segura A, Garcerá S, et al. ESHAP is an active regimen for relapsing Hodgkin's disease. *Ann Oncol*. 1999;10(5):593-595. [PubMed 10416011]
4. Armstrong DK, Bundy B, Wenzel L, et al, "Intraperitoneal Cisplatin and Paclitaxel in Ovarian Cancer," *N Engl J Med*, 2006, 354(1):34-43. [PubMed 16394300]
5. Aronoff GR, Bennett WM, Berns JS, et al, *Drug Prescribing in Renal Failure: Dosing Guidelines for Adults and Children*, 5th ed. Philadelphia, PA: American College of Physicians; 2007, p 97, 170.
6. Arriagada R, Bergman B, Dunant A, et al, "Cisplatin-Based Adjuvant Chemotherapy in Patients With Completely Resected Non-Small-Cell Lung Cancer," *N Engl J Med*, 2004, 350(4):351-60. [PubMed 14736927]
7. Atkins MB, Hsu J, Lee S, et al; Eastern Cooperative Oncology Group. Phase III trial comparing concurrent biochemotherapy with cisplatin, vinblastine, dacarbazine, interleukin-2, and interferon alfa-2b with cisplatin, vinblastine, and dacarbazine alone in patients with metastatic malignant melanoma (E3695): a trial coordinated by the Eastern Cooperative Oncology Group. *J Clin Oncol*. 2008;26(35):5748-5754. doi: 10.1200/JCO.2008.17.5448. [PubMed 19001327]
8. Basch E, Prestrud AA, Hesketh PJ, et al; American Society of Clinical Oncology. Antiemetics: American Society of Clinical Oncology clinical practice guideline update. *J Clin Oncol*. 2011;29(31):4189-4198. [PubMed 21947834]
9. Bernier J, Dommé C, Ozsahin M, et al, "Postoperative Irradiation With or Without Concomitant Chemotherapy for Locally Advanced Head and Neck Cancer," *N Engl J Med*, 2004, 350(19):1945-52. [PubMed 15128894]

10. Brock PR, Knight KR, Freyer DR, et al. Platinum-induced ototoxicity in children: a consensus review on mechanisms, predisposition, and protection, including a new International Society of Pediatric Oncology Boston ototoxicity scale. *J Clin Oncol*. 2012;30(19):2408-2417. [PubMed [22547603](#)]
11. Cascinu S, Fedeli A, Del Ferro E, et al, "Recombinant Human Erythropoietin Treatment in Cisplatin-Associated Anemia: A Randomized, Double-Blind Trial With Placebo," *J Clin Oncol*, 1994, 12(5):1058-62. [PubMed [8164030](#)]
12. Cisplatin [prescribing information]. New York, NY: Pfizer Labs; April 2012.
13. Cisplatin [prescribing information]. Durham, NC: Accord; October 2015.
14. Colucci G, Labianca R, Di Costanzo F, et al, "Randomized Phase III Trial of Gemcitabine Plus Cisplatin Compared With Single-Agent Gemcitabine As First-Line Treatment of Patients With Advanced Pancreatic Cancer: The GIP-1 Study," *J Clin Oncol*, 2010, 28(10):1645-51. [PubMed [20194854](#)]
15. Comella P, Frasci G, Panza N, et al, "Randomized Trial Comparing Cisplatin, Gemcitabine, and Vinorelbine With Either Cisplatin and Gemcitabine or Cisplatin and Vinorelbine in Advanced Non-Small-Cell Lung Cancer: Interim Analysis of a Phase III Trial of the Southern Italy Cooperative Oncology Group," *J Clin Oncol*, 2000, 18(7):1451-7. [PubMed [10735892](#)]
16. Cooper JS, Pajak TF, Forastiere AA, et al, "Postoperative Concurrent Radiotherapy and Chemotherapy for High-Risk Squamous-Cell Carcinoma of the Head and Neck," *N Engl J Med*, 2004, 350(19):1937-44. [PubMed [15128893](#)]
17. Costello MA, Dominick C, and Clerico A, "A Pilot Study of 5-Day Continuous Infusion of High-Dose Cisplatin and Pulsed Etoposide in Childhood Solid Tumors," *Am J Pediatr Hematol Oncol*, 1988, 10:103-8.
18. Cunningham D, Allum WH, Stenning SP, et al; MAGIC Trial Participants. Perioperative chemotherapy versus surgery alone for resectable gastroesophageal cancer. *N Engl J Med*. 2006;355(1):11-20. [PubMed [16822992](#)]
19. Cunningham D, Starling N, Rao S, et al; Upper Gastrointestinal Clinical Studies Group of the National Cancer Research Institute of the United Kingdom. Capecitabine and oxaliplatin for advanced esophagogastric cancer. *N Engl J Med*. 2008;358(1):36-46. [PubMed [18172173](#)]
20. Cushing B, Giller R, Cullen JW, et al, "Randomized Comparison of Combination Chemotherapy With Etoposide, Bleomycin, and Either High-Dose or Standard-Dose Cisplatin in Children and Adolescents With High-Risk Malignant Germ Cell Tumors: A Pediatric Intergroup Study -- Pediatric Oncology Group 9049 and Children's Cancer Group 8882," *J Clin Oncol*, 2004, 22(13):2691-700. [PubMed [15226336](#)]
21. Dupuis LL, Boodhan S, Holdsworth M, et al; Pediatric Oncology Group of Ontario. Guideline for the prevention of acute nausea and vomiting due to antineoplastic medication in pediatric cancer patients. *Pediatr Blood Cancer*. 2013;60(7):1073-1082. [PubMed [23512831](#)]
22. Dupuis LL, Boodhan S, Sung L, "Guideline for the Classification of the Acute Emetogenic Potential of Antineoplastic Medication in Pediatric Cancer Patients," *Pediatr Blood Cancer*, 2011, 57(2):191-8. [PubMed [21465637](#)]
23. Ener RA, Meglathery SB, and Styler M, "Extravasation of Systemic Hemato-oncological Therapies," *Ann Oncol*, 2004, 15(6):858-62. [PubMed [15151940](#)]
24. Eton O, Legha SS, Bedikian AY, et al, "Sequential Biochemotherapy Versus Chemotherapy for Metastatic Melanoma: Results From a Phase III Randomized Trial," *J Clin Oncol*, 2002, 20(8):2045-52. [PubMed [11956264](#)]
25. Faivre C, Rougier P, Ducreux M, et al. [5-fluorouracil and cisplatin combination chemotherapy for metastatic squamous-cell anal cancer]. *Bull Cancer*. 1999;86(10):861-865. French. [PubMed [10572237](#)]
26. Fernandes DD, Louzada ML, Souza CA, Matzinger F. Acute aortic thrombosis in patients receiving cisplatin-based chemotherapy. *Curr Oncol*. 2011;18(2):e97-e100. [PubMed [21505594](#)]
27. Fernandex de Larrea C, Martinez C, Gaya A, et al, "Salvage Chemotherapy With Alternating MINE-ESHAP Regimen in Relapsed or Refractory Hodgkin's Lymphoma Followed By Autologous Stem-Cell Transplantation," *Ann Oncol*, 2010, 21(6):1211-6. [PubMed [19889622](#)]
28. Fleming GF, Brunetto VL, Cella D, et al, "Phase III Trial of Doxorubicin Plus Cisplatin With or Without Paclitaxel Plus Filgrastim in Advanced Endometrial Carcinoma: A Gynecologic Oncology Group Study," *J Clin Oncol*, 2004, 22(11):2159-66. [PubMed [15169803](#)]
29. Floyd JD, Nguyen DT, Lobins RL, et al, "Cardiotoxicity of Cancer Therapy," *J Clin Oncol*, 2005, 23(30):7685-96. [PubMed [16234530](#)]
30. Furonaka M, Miyazaki M, Nakajima M, et al. Neutropenic enterocolitis in lung cancer: a report of two cases and a review of the literature. *Intern Med*. 2005;44(5):467-470. [PubMed [15942096](#)]

31. Go RS and Adjei AA, "Review of the Comparative Pharmacology and Clinical Activity of Cisplatin and Carboplatin," *J Clin Oncol*, 1999, 17(1):409-22. [PubMed [10458260](#)]
32. Goorin AM, Schwartzentruber DJ, Devidas M, et al, "Presurgical Chemotherapy Compared With Immediate Surgery and Adjuvant Chemotherapy for Nonmetastatic Osteosarcoma: Pediatric Oncology Group Study POG-8651," *J Clin Oncol*, 2003, 21(8):1574-80. [PubMed [12697883](#)]
33. Greco FA, Erland JB, Morrissey LH, et al, "Carcinoma of Unknown Primary Site: Phase II Trials With Docetaxel Plus Cisplatin or Carboplatin," *Ann Oncol*, 2000, 11(2):211-5. [PubMed [10761758](#)]
34. Griggs JJ, Mangu PB, Anderson H, et al, "Appropriate Chemotherapy Dosing For Obese Adult Patients With Cancer: American Society of Clinical Oncology Clinical Practice Guideline," *J Clin Oncol*, 2012, 30(13):1553-61. [PubMed [22473167](#)]
35. Hebert ME, Blivin JL, Kessler J, et al, "Anaphylactoid Reactions With Intraperitoneal Cisplatin," *Ann Pharmacother*, 1995, 29(3):260-3. [PubMed [7606071](#)]
36. Higa GM, Wise TC, and Crowell EB, "Severe, Disabling Neurologic Toxicity Following Cisplatin Retreatment," *Ann Pharmacother*, 1995, 29(2):134-7. [PubMed [7756711](#)]
37. Howell SB, Pfeifle CL, Wung WE, et al, "Intraperitoneal Cisplatin With Systemic Thiosulfate Protection," *Ann Intern Med*, 1982, 97(6):845-51. [PubMed [6890785](#)]
38. Ihde DC, Mulshine JL, Kramer BS, et al, "Prospective Randomized Comparison of High-Dose and Standard-Dose Etoposide and Cisplatin Chemotherapy in Patients With Extensive-Stage Small-Cell Lung Cancer," *J Clin Oncol*, 1994, 12(10):2022-34. [PubMed [7931470](#)]
39. Janus N, Thariat J, Boulanger H, et al, "Proposal for Dosage Adjustment and Timing of Chemotherapy in Hemodialyzed Patients," *Ann Oncol*, 2010, 21(7):1395-403. [PubMed [20118214](#)]
40. Josting A, Rudolph C, Reiser M, et al; Participating Centers. Time-intensified dexamethasone/cisplatin/cytarabine: an effective salvage therapy with low toxicity in patients with relapsed and refractory Hodgkin's disease. *Ann Oncol*. 2002;13(10):1628-1635. [PubMed [12377653](#)]
41. Kelly K, Crowley J, Bunn PA Jr, et al, "Randomized Phase III Trial of Paclitaxel Plus Carboplatin Versus Vinorelbine Plus Cisplatin in the Treatment of Patients With Advanced Nonsmall-Cell Lung Cancer: A Southwest Oncology Group Trial," *J Clin Oncol*, 2001, 19(13):3210-8. [PubMed [11432888](#)]
42. Kintzel PE and Dorr RT, "Anticancer Drug Renal Toxicity and Elimination: Dosing Guidelines for Altered Renal Function," *Cancer Treat Rev*, 1995, 21(1):33-64. [PubMed [7859226](#)]
43. Knight KR, Kraemer DF, Neuwelt EA. Ototoxicity in children receiving platinum chemotherapy: underestimating a commonly occurring toxicity that may influence academic and social development. *J Clin Oncol*. 2005;23(34):8588-8596. [PubMed [16314621](#)]
44. Kondagunta GV, Bacik J, Donadio A, et al, "Combination of Paclitaxel, Ifosfamide, and Cisplatin is an Effective Second-Line Therapy for Patients With Relapsed Testicular Germ Cell Tumors," *J Clin Oncol*, 2005, 23(27):6549-55. [PubMed [16170162](#)]
45. Kushner BH, LaQuaglia MP, Bonilla MA, et al, "Highly Effective Induction Therapy for Stage 4 Neuroblastoma in Children Over 1 Year of Age," *J Clin Oncol*, 1994, 12(12):2607-13. [PubMed [7527454](#)]
46. Landier W, Knight K, Wong FL, et al. Ototoxicity in children with high-risk neuroblastoma: prevalence, risk factors, and concordance of grading scales--a report from the Children's Oncology Group. *J Clin Oncol*. 2014;32(6):527-534. [PubMed [24419114](#)]
47. Lara PN Jr, Natale R, Crowley J, et al, "Phase III Trial of Irinotecan/Cisplatin Compared With Etoposide/Cisplatin in Extensive-Stage Small-Cell Lung Cancer: Clinical and Pharmacogenomic Results From SWOG S0124," *J Clin Oncol*, 2009, 27(15):2530-5. [PubMed [19349543](#)]
48. Lee CK, Barlogie B, Munshi N, et al. DTPACE: an effective, novel combination chemotherapy with thalidomide for previously treated patients with myeloma. *J Clin Oncol*. 2003;21(14):2732-2739. [PubMed [12860952](#)]
49. Masters GA, Temin S, Azzoli CG. Systemic therapy for stage IV non-small-cell lung cancer: American Society of Clinical Oncology clinical practice guideline update [published correction appears in *J Clin Oncol*. 2016;34(11):1287]. *J Clin Oncol*. 2015;33(30):3488-3515 [PubMed [26324367](#)]
50. Morgan C, Tillett T, Braybrooke J, et al, "Management of Uncommon Chemotherapy-Induced Emergencies," *Lancet Oncol*, 2011, 12(8):806-14. [PubMed [21276754](#)]

51. Morris M, Eifel PJ, Lu J, et al, "Pelvic Radiation With Concurrent Chemotherapy Compared With Pelvic and Para-aortic Radiation for High-Risk Cervical Cancer," *N Engl J Med*, 1999, 340(15):1137-43. [PubMed [10202164](#)]
52. Naranjo A, Parisi MT, Shulkin BL, et al, "Comparison of ¹²³I-metaiodobenzylguanidine (MIBG) and ¹³¹I-MIBG Semi-Quantitative Scores in Predicting Survival in Patients With Stage 4 Neuroblastoma: A Report from the Children's Oncology Group," *Pediatr Blood Cancer*, 2011, 56(7):1041-5. [PubMed [21328522](#)]
53. Newlands ES, Bower M, Holden L, et al, "Management of Resistant Gestational Trophoblastic Tumors," *J Reprod Med*, 1998, 43(2):111-8. [PubMed [9513872](#)]
54. Newlands ES, Mulholland PJ, Holden L, et al, "Etoposide and Cisplatin/Etoposide, Methotrexate, and Actinomycin D (EMA) Chemotherapy for Patients With High-Risk Gestational Trophoblastic Tumors Refractory to EMA/Cyclophosphamide and Vincristine Chemotherapy and Patients Presenting With Metastatic Placental Site Trophoblastic Tumors," *J Clin Oncol*, 2000, 18(4):854-9. [PubMed [10673528](#)]
55. Nichols CR, Catalano PJ, Crawford ED, et al, "Randomized Comparison of Cisplatin and Etoposide and Either Bleomycin or Ifosfamide in Treatment of Advanced Disseminated Germ Cell Tumors: An Eastern Cooperative Oncology Group, Southwest Oncology Group, and Cancer and Leukemia Group B Study," *J Clin Oncol*, 1998, 16(4):1287-93. [PubMed [9552027](#)]
56. Nowak AK, Byrne MJ, Williamson R, et al, "A Multicentre Phase II Study of Cisplatin and Gemcitabine for Malignant Mesothelioma," *Br J Cancer*, 2002, 87(5):491-6. [PubMed [12189542](#)]
57. O'Dwyer PJ, Stevenson JP and Johnson SW, "Clinical Pharmacokinetics and Administration of Established platinum drugs," *Drugs*, 2000, 59 (Suppl 4):19-27. [PubMed [10864227](#)]
58. Ohe Y, Ohashi Y, Kubota K, et al, "Randomized Phase III Study of Cisplatin Plus Irinotecan Versus Carboplatin Plus Paclitaxel, Cisplatin Plus Gemcitabine, and Cisplatin Plus Vinorelbine for Advanced Non-Small-Cell Lung Cancer: Four-Arm Cooperative Study in Japan," *Ann Oncol*, 2007, 18(2):317-23. [PubMed [17079694](#)]
59. Ozols RF, Bundy BN, Greer BE, et al, "Phase III Trial of Carboplatin and Paclitaxel Compared With Cisplatin and Paclitaxel in Patients With Optimally Resected Stage III Ovarian Cancer: A Gynecologic Oncology Group Study," *J Clin Oncol*, 2003, 21(17):3194-200. [PubMed [12860964](#)]
60. Packer RJ, Gajjar A, Vezina G, et al, "Phase III Study of Craniospinal Radiation Therapy Followed by Adjuvant Chemotherapy for Newly Diagnosed Average-Risk Medulloblastoma," *J Clin Oncol*, 2006, 24(25):4202-8. [PubMed [16943538](#)]
61. Pagliaro LC, Williams DL, Daliani D, et al. Neoadjuvant paclitaxel, ifosfamide, and cisplatin chemotherapy for metastatic penile cancer: a phase II study. *J Clin Oncol*. 2010;28(24):3851-3857. [PubMed [20625118](#)]
62. Pegram MD, Pienkowski T, Northfelt DW, et al, "Results of Two Open-Label, Multicenter Phase II Studies of Docetaxel, Platinum Salts, and Trastuzumab in HER2-Positive Advanced Breast Cancer," *J Natl Cancer Inst*, 2004, 96(10):759-69. [PubMed [15150304](#)]
63. Pérez Fidalgo JA, García Fabregat L, Cervantes A, et al, "Management of Chemotherapy Extravasation: ESMO-EONS Clinical Practice Guidelines," *Ann Oncol*, 2012, 23(Suppl 7):167-73. [PubMed [22997449](#)]
64. Peters WA 3rd, Liu PY, Barrett RJ 2nd, et al, "Concurrent Chemotherapy and Pelvic Radiation Therapy Compared With Pelvic Radiation Therapy Alone as Adjuvant Therapy After Radical Surgery in High-Risk Early-Stage Cancer of the Cervix," *J Clin Oncol*, 2000, 18(8):1606-13. [PubMed [10764420](#)]
65. Pineda-Roman M, Zangari M, Haessler J, et al. Sustained complete remissions in multiple myeloma linked to bortezomib in total therapy 3: comparison with total therapy 2. *Br J Haematol*. 2008;140(6):625-634. [PubMed [18302711](#)]
66. Pinkerton CR, Pritchard J, and Spitz L, "High Complete Response Rate in Children With Advanced Germ Cell Tumors Using Cisplatin-Containing Combination Chemotherapy," *J Clin Oncol*, 1986, 4(2):194-9. [PubMed [2418168](#)]
67. *Platinol-AQ (cisplatin) [prescribing information]*. Princeton NJ: Bristol-Meyers Squibb Company; May 2010.
68. Posner MR, Hershock DM, Blajman CR, et al, "Cisplatin and Fluorouracil Alone or With Docetaxel in Head and Neck Cancer," *N Engl J Med*, 2007, 357(17):1705-15. [PubMed [17960013](#)]
69. Pritchard J, Brown J, Shafford E, et al, "Cisplatin, Doxorubicin, and Delayed Surgery for Childhood Hepatoblastoma: A Successful Approach--Results of the First Prospective Study of the International Society of Pediatric Oncology," *J Clin Oncol*, 2000, 18(22):3819-28. [PubMed [11078495](#)]
70. Pussegoda K, Ross CJ, Visscher H, et al; CPNDS Consortium. Replication of TPMT and ABCC3 genetic variants highly

associated with cisplatin-induced hearing loss in children. *Clin Pharmacol Ther.* 2013;94(2):243-251. [PubMed 23588304]

71. Ratain MJ, Cox NJ, Henderson TO. Challenges in interpreting the evidence for genetic predictors of ototoxicity. *Clin Pharmacol Ther.* 2013;94(6):631-635. [PubMed 24241639]
72. Reece PA, Stafford I, Abbott RL, et al, "Two- Versus 24-Hour Infusion of Cisplatin: Pharmacokinetic Considerations," *J Clin Oncol*, 1989, 7(2):270-5. [PubMed 2536803]
73. Rehwaldt M, Wickham R, Purl S, et al. Self-care strategies to cope with taste changes after chemotherapy. *Oncol Nurs Forum.* 2009;36(2):E47-56. [PubMed 19273394]
74. Rodriguez MA, Cabanillas FC, Velasquez W, et al, "Results of a Salvage Treatment Program for Relapsing Lymphoma: MINE Consolidated With ESHAP," *J Clin Oncol*, 1995, 13(7):1734-41. [PubMed 7602363]
75. Roila F, Molassiotis A, Herrstedt J, et al; participants of the MASCC/ESMO Consensus Conference. 2016 MASCC and ESMO guideline update for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting and of nausea and vomiting in advanced cancer patients. *Ann Oncol.* 2016;27(suppl 5):v119-v133. doi: 10.1093/annonc/mdw270. [PubMed 27664248]
76. Rothmann SA and Weick JK, "Cisplatin Toxicity for Erythroid Precursors," *N Engl J Med*, 1981, 304(6):360. [PubMed 7192364]
77. Rudin CM, Ismaila N, Hann CL, et al. Treatment of small-cell lung cancer: American Society of Clinical Oncology endorsement of the American College of Chest Physicians Guideline. *J Clin Oncol.* 2015;33(34):4106-4111. [PubMed 26351333]
78. Saxman SB, Finch D, Gonin R, et al, "Long-Term Follow-Up of a Phase III Study of Three Versus Four Cycles of Bleomycin, Etoposide, and Cisplatin in Favorable-Prognosis Germ-Cell Tumors: The Indian University Experience," *J Clin Oncol*, 1998, 16(2):702-6. [PubMed 9469360]
79. Scagliotti GV, Parikh P, von Pawel J, et al, "Phase III Study Comparing Cisplatin Plus Gemcitabine With Cisplatin Plus Pemetrexed in Chemotherapy-Naive Patients With Advanced-Stage Non-Small-Cell Lung Cancer," *J Clin Oncol*, 2008, 26(21):3543-51. [PubMed 18506025]
80. Schilsky RL and Anderson T, "Hypomagnesemia and Renal Magnesium Wasting in Patients Receiving Cisplatin," *Ann Intern Med*, 1979, 90(6):929-31. [PubMed 375794]
81. Schuchter LM, Hensley ML, Meropol NJ, et al, "2002 Update of Recommendations for the Use of Chemotherapy and Radiotherapy Protectants: Clinical Practice Guidelines of the American Society of Clinical Oncology," *J Clin Oncol*, 2002, 20(12):2895-903. [PubMed 12065567]
82. Schlumbrecht MP, Hehr K. Cisplatin-induced bradycardia and the importance of the QT interval. *J Oncol Pharm Pract.* 2015; 21(2):157-60. [PubMed 24557923]
83. Shlebak AA, Clark PI, Green JA. Hypersensitivity and cross-reactivity to cisplatin and analogues. *Cancer Chemother Pharmacol.* 1995;35(4):349-351. [PubMed 7828281]
84. Silver DP, Richardson AL, Eklund AC, et al. Efficacy of neoadjuvant Cisplatin in triple-negative breast cancer. *J Clin Oncol.* 2010;28(7):1145-1153. [PubMed 20100965]
85. Tepper J, Krasna MJ, Niedzwiecki D, et al. Phase III trial of trimodality therapy with cisplatin, fluorouracil, radiotherapy, and surgery compared with surgery alone for esophageal cancer: CALGB 9781. *J Clin Oncol.* 2008;26(7):1086-92. [PubMed 18309943]
86. Tokuda Y, Arakura F, Uhara H. Combination chemotherapy of low-dose 5-fluorouracil and cisplatin for advanced extramammary Paget's disease. *Int J Clin Oncol.* 2014 Apr 2. [Epub ahead of print] [PubMed 24687531]
87. Trivedi CD, Pitchumoni CS. Drug-induced pancreatitis: an update. *J Clin Gastroenterol.* 2005;39(8):709-716. [PubMed 16082282]
88. Turrisi AT, Kim K, Blum R, et al, "Twice-Daily Compared With Once-Daily Thoracic Radiotherapy in Limited Small-Cell Lung Cancer Treated Concurrently With Cisplatin and Etoposide," *N Engl J Med*, 1999, 340(4):265-71. [PubMed 9920950]
89. US Department of Health and Human Services; Centers for Disease Control and Prevention; National Institute for Occupational Safety and Health. NIOSH list of antineoplastic and other hazardous drugs in healthcare settings 2016. http://www.cdc.gov/niosh/topics/antineoplastic/pdf/hazardous-drugs-list_2016-161.pdf. Updated September 2016. Accessed October 5, 2016.

90. Van Cutsem E, Moiseyenko VM, Tjulandin S, et al; V325 Study Group. Phase III study of docetaxel and cisplatin plus fluorouracil compared with cisplatin and fluorouracil as first-line therapy for advanced gastric cancer: a report of the V325 Study Group. *J Clin Oncol*. 2006;24(31):4991-4997. [PubMed [17075117](#)]
91. van Haarst JM, Baas P, Manegold Ch, et al, "Multicentre Phase II Study of Gemcitabine and Cisplatin in Malignant Pleural Mesothelioma," *Br J Cancer*, 2002, 86(3):342-5. [PubMed [11875695](#)]
92. Velasquez WS, Cabanillas F, Salvador P, et al. Effective salvage therapy for lymphoma with cisplatin in combination with high-dose Ara-C and dexamethasone (DHAP). *Blood*. 1988;71(1):117-122. [PubMed [3334893](#)]
93. Velasquez WS, McLaughlin P, Tucker S, et al. ESHAP--an effective chemotherapy regimen in refractory and relapsing lymphoma: a 4-year follow-up study. *J Clin Oncol*. 1994;12(6):1169-1176. [PubMed [8201379](#)]
94. Vermorken JB, Mesia R, Rivera F, et al, "Platinum-Based Chemotherapy Plus Cetuximab in Head and Neck Cancer," *N Engl J Med*, 2008, 359(11):1116-27. [PubMed [18784101](#)]
95. Vermorken JB, Remenar E, van Herpen C, et al, "Cisplatin, Fluorouracil, and Docetaxel in Unresectable Head and Neck Cancer," *N Engl J Med*, 2007, 357(17):1695-1704. [PubMed [17960012](#)]
96. Vogelzang NJ, Rusthoven JJ, Symanowski J, et al, "Phase III Study of Pemetrexed in Combination With Cisplatin Versus Cisplatin Alone in Patients With Malignant Pleural Mesothelioma," *J Clin Oncol*, 2003, 21(14):2636-44. [PubMed [12860938](#)]
97. Whitney CW, Sause W, Bundy BN, et al, "Randomized Comparison of Fluorouracil Plus Cisplatin Versus Hydroxyurea as an Adjunct to Radiation Therapy in Stage IIB-IVA Carcinoma of the Cervix With Negative Para-aortic Lymph Nodes: A Gynecologic Oncology Group and Southwest Oncology Group Study," *J Clin Oncol*, 1999, 17(5):1339-48. [PubMed [10334517](#)]
98. Wozniak AJ, Crowley JJ, Balcerzak SP, et al, "Randomized Trial Comparing Cisplatin With Cisplatin Plus Vinorelbine in the Treatment of Advanced Non-small-Cell Lung Cancer: A Southwest Oncology Group Study," *J Clin Oncol*, 1998, 16(7):2459-65. [PubMed [9667264](#)]
99. Yang JJ, Lim JY, Huang J, et al. The role of inherited TPMT and COMT genetic variation in cisplatin-induced ototoxicity in children with cancer. *Clin Pharmacol Ther*. 2013;94(2):252-259. [PubMed [23820299](#)]
100. Yoshida T, Niho S, Toda M, et al. Protective effect of magnesium preloading on cisplatin-induced nephrotoxicity: a retrospective study. *Jpn J Clin Oncol*. 2014;44(4):346-354. [PubMed [24503028](#)]